VY
R

(M} 5460 CUT OFF MACHINE 355MM

S100LddMOd NOSLIVM



2460 Cut off Machine 355mm

ST4.2 X 22

__S_-N‘O__Wan No. Spare Part Name S.NO Part No. Spare Part Name
1 5460-001 Ball Bearing 6204W 35A | 5460-035A Pan Head Tapping Screw
ST4x18.
2 5460-002 Woodruff Key 36 5460-036 Left Handle Set (With Item
40)
3 5460-003 Drive Spindle 37 5460-037 Nameplate
4 5460-004 Safety Guard 38 5460-038 Pan Head Screw M5x 10
(withSpring and Flat Washer)
5 5460-005 Flange 39 5460-039 Switch
6 5460-006 Pan Head Screw 40 5460-040 Right Handle Set (With Item
M5x52(with Spring and 36)
Flat Washer)
7 5460-007 Damper 41 5460-041 Pan Head Screw M5x52
(withSpring and Flat Washer)
8 5460-008 Washer 42 5460-042 Pan Head Screw M5x30
(withSpring and Flat Washer)
9 5460-009 Spring Washer 43 5460-043 Pan Head Screw M5 X 10
(withSpring and Flat Washer)
10 5460-010 Hex. Bolt M10x20 44 5460-044 ~ Rear Cover
13 5460-013 Stator Assembly 45 5460-045 Hex. Socket Head
PointlessScrew M5 x 8
14 5460-014 Pan Head Screw 46 5460-046 Carbon Brush I-ff)ider
M5x80(with Spring and
Flat Washer)
15 | 5460-015 Baffle Plate 47 | s460-047 Carbon Brush
16 5460-016 Ball Bearing 620022 48 I 5460-048 Brush Holder Cap
17 5460-017 Rubber Pin 49 5460-049 Motor Housing
18 5460-018 Armature Assembly 50 | 5460-050 Chain Hook Pin
19 5460-019 Ball Bearing 6202-2Z 51 | 5460-051 Hex. Lock Nut M6
20 5460-020 O Ring 52 5460-052 Pan Head Tapping Screw
ST4.2x16 (with Flat Washer)
21 5460-021 Wave Washer 53 5460-053 Strain Relief
22 5460-022 Gear Housing 54 5460-054 Insulation Washer
23 5460-023 Spindle Lock Pin 55 5460-055 Cord Guard
24 5460-024 Compression Spring 56 5460-056 Cord
25 | 5460-025 Lock Nut M5 57 | 5460-057 Hex. Nut M5
;g ::ggg;s AdJUSthIE Guard 59 5460-059 Torsion Spring
29 5460-029 Rubb(::‘r Pin gg I :2(658-060 ose Assembly
: -066 Hex. Head Screw M16x170
30 | 5460-030 Ball Bearing 600027 67 | 5460-067 Washer
31 5460-031 Circlip for Shaft 68 5460-068 Pipe
32 5460-032 Gear 70 5460-
33 5460-033 Rubber Pin 71 5460-8;(:1J = Hesad Skcrew LR AT
34 5460-034 Gear Housing Cover 72 5460-072 Hexpfr Guard
35 | 5460-035 | Pan Head TappingScrew | 73 | 5460073 —ock Nut M6

Hex. Lock Nyt M16




